Aiming at low disease activity in rheumatoid arthritis with initial combination therapy or initial monotherapy strategies: the BeSt study

C.F. Allaart¹, Y.P.M. Goekoop-Ruiterman¹, J.K. de Vries-Bouwstra², F.C. Breedveld¹, B.A.C. Dijkmans², FARR study group³

¹Department of Rheumatology, Leiden University Medical Center; ²Department of Rheumatology, Free University Amsterdam; ³Foundation for Applied Rheumatology Research.

Cornelia F. Allaart, MD, PhD; Yvonne P. M. Goekoop-Ruiterman, MD; Jeska K. de Vries-Bouwstra, MD; Ferry C. Breedveld, MD, PhD; Ben A.C. Dijkmans, MD, PhD.

Please address correspondence to: C.F. Allaart, MD, PhD, Department of Rheumatology C1-39, Leiden University Medical Center, P.O. Box 9600, R.C. Leiden, The Netherlands. E-mail: C.F.Allaart@lumc.nl

Clin Exp Rheumatol 2006; 24 (Suppl. 43); S77-S82.

© Copyright Clinical and Experimental Rheumatology 2006.

Key words: Early onset RA, treatment strategies, DAS-guided treatment, remission.

ABSTRACT

Aim: To evaluate the efficacy and safety of four different treatment strategies for patients with early rheumatoid arthritis (RA).

Methods: In the BeSt study, 508 patients with newly diagnosed (< 2vears) active RA were randomised to be treated according to four treatment strategies: 1. sequential monotherapy, 2. step up to combination therapy (both starting with methotrexate), 3. initial combination therapy with methotrexate, sulphasalazine, and a tapered high dose of prednisone, and 4. initial combination therapy with methotrexate and *infliximab. Three-monthly therapy* adjustments were dictated by calculation of the Disease Activity Score (DAS), with the goal to achieve and maintain a DAS \leq 2.4. Functional ability was measured every 3 months with the Health Assessment Questionnaire. Radiographs of hands and feet were assessed yearly, blinded for patient identity and treatment, and in random order, to measure joint damage progression (Sharp/van der Heijde score). Results: After 2 years of treatment, 80% of all patients achieved the goal of $DAS \leq 2.4$, and 42% reached clinical remission (DAS < 1.6). Initial combination therapy, either with prednisone (group 3) or with infliximab (group 4), resulted in earlier improvement in functional ability, more continuous clinical remission (DAS < 1.6), and less joint damage progression than initial monotherapy (groups 1 and 2). Patients in groups 1 and 2 needed more therapy adjustments, including introduction of combination therapy with prednisone or infliximab, to achieve a $DAS \leq 2.4$, whereas many patients in groups 3 and 4 were able to taper their medication to sulphasalazine or

methotrexate, respectively, monotherapy. The adverse events profile was comparable in all groups. The presence or absence of rheumatoid factor, HLA DR4, or anti-CCP was not associated with radiologic damage progression.

Conclusion: In patients with early, active RA, remarkable clinical improvement and suppression of joint damage progression can be achieved with frequent, objectively steered treatment adjustments. The best chance for an early clinical and radiologic response lies with initial combination therapy with either methotrexate, sulphasalazine and prednisone or with methotrexate and infliximab, which can be tapered to DMARD monotherapy once low disease activity is achieved.

Over the last two decades, the treatment of patients with rheumatoid arthritis (RA) has seen dramatic changes. The focus of treatment has shifted from symptom relief to prevention of structural damage and functional declines (1). Combinations of DMARDs as well as TNF-inhibitors have shown superiority to DMARD monotherapy in patients with early (2-11) and longstanding RA (12-15). Intensive monitoring of disease activity and adjustment of treatment also improves disease outcomes (16).

The BeSt study (Dutch acronym for Behandel-Strategieën, "treatment strategies") combines early introduction of treatment with aggressive therapy adjustments based on intensive disease monitoring (using a disease activity score [DAS], based on a 44-joint score ≤ 2.4). Rather than individual drugs, the BeSt study compares treatment strategies: sequential monotherapy (group 1) and step-up combination therapy (group 2), both starting with

The BeSt study: Clinical efficacy / C.F. Allaart et al.

methotrexate (MTX), with initial combination therapy consisting of a tapered high-dose prednisone, MTX, and sulphasalazine (SSA) (group 3) with initial combination therapy consisting of MTX and infliximab (IFX) (group 4). Primary outcomes were functional ability as measured by health assessment questionnaire (HAQ) and radiographic joint damage (Sharp/van der Heijde score, SHS). Secondary analyses were directed to the number of patients achieving clinical remission defined as DAS < 1.6, the number of treatment adjustments, and the number of patients able to taper and stop medication because of continued good response per group. Laboratory tests were performed to attempt identification of patients who benefitted most from different treatment strategies.

Patients and methods

All patients with rheumatoid arthritis (RA) according to the American College of Rheumatology (ACR) 1987 revised classification criteria with a disease duration of < 2 years, at least 6 of 66 swollen joints, and at least 6 of 68 tender joints, and either an ESR ≥ 28 mm/h or a Visual Analogue Scale (VAS) global health ≥ 20 mm (on a scale of 0 to 100 mm, 0 = best, 100 = bestworst) were eligible for inclusion. Exclusion criteria included previous treatment with DMARDs other than antimalarials, concomitant treatment with an experimental drug, a malignancy within the last 5 years, bone marrow hypoplasia, a serum ASAT/ALAT > 3times the upper limit of normal, a serum creatinine > 150 mmol/L or an estimated creatinine clearance < 75 mL/min, diabetes mellitus, alcohol or drug abuse, concurrent pregnancy, wish to conceive during the study period, or inadequate contraception. Baseline characteristics of the 508 patients who entered the study are given in Table I. Every 3 months, before they are seen by the rheumatologist, the patients are seen by a trained nurse who remains blind to the treatment arm, and who performs a full joint assessment with calculation of the Disease Activity Score (DAS). With the DAS result written down on a piece of paper, the Table I. Baseline demographic and disease characteristics.

	Sequential monotherapy	Step-up combination therapy	Initial combination with prednisone	Initial combination with infliximab	
	(N = 126)	(N = 121)	(N = 133)	(N = 128)	
Age, years*	54 (13)	54 (13)	55 (14)	54 (14)	
Female sex ^{\dagger}	86 (68)	86 (71)	86 (65)	85 (66)	
Time diagnosis-inclusion, weeks ^{\ddagger}	2 (1-5)	2 (1-4)	2 (1-4)	3 (1-5)	
Symptom duration, weeks [‡]	23 (14-54)	26 (14-56)	23 (15-53)	23 (13-46)	
Previous antimalarial therapy [†]	9 (7)	13 (11)	10 (8)	11 (9)	
IgM rheumatoid factor positive [†]	84 (67)	77 (64)	86 (65)	82 (64)	
DAS44*	4.5 (0.9)	4.5 (0.8)	4.4 (0.9)	4.3 (0.9)	
HAQ*	1.4 (0.7)	1.4 (0.6)	1.4 (0.7)	1.4 (0.7)	
Total Sharp-van der Heijde	3.5 (1.5-9.5)	5.0 (1.5-8.1)	3.5 (1.5-8.5)	4.0 (1.5-8.5)	
Score ^{‡*}	7.3 (9.5)	6.3 (6.9)	5.9 (6.5)	7.0 (10.0)	
Erosion score ^{‡*}	2.0 (0.5-4.5) 4.1 (6.2)	2.0 (0.5-4.5) 3.5 (4.3)	2.0 (0.5-4.5) 3.3 (4.3)	2.0 (0.5-5.0) 3.9 (5.8)	
Narrowing score ^{**}	$\begin{array}{c} 1.0 \ (0.0\text{-}4.0) \\ 3.2 \ (4.9) \end{array}$	2.0 (0.0-4.5) 2.8 (3.2)	1.5 (0.0-4.0) 2.6 (3.2)	$\begin{array}{c} 1.5 \ (0.0\text{-}3.5) \\ 3.1 \ (5.2) \end{array}$	
Erosions on hand/foot radiograph †	89 (72)	82 (70)	93 (71)	93 (73)	

DAS44:Disease Activity Score; HAQ: Health Assessment Questionnaire.

*Mean (standard deviation); *Number (percentage); *Median (interquartile range).

patient then sees the rheumatologist, who adjusts the therapy according to the pharmacoprotocol: if the DAS is > 2.4, the treatment is increased or (after tapering and discontinuation) restarted, or the next (combination of) drug(s) is prescribed; if the DAS is \leq 2.4 for at least 6 months, the medication may be tapered to monotherapy in maintenance dose. A synopsis of the pharmacoprotocol per arm is shown in Figure 1.

Primary outcomes

After 3 months, functional ability had improved significantly more (from 1.4 to 0.6) in group 3 (initial MTX+SSA +tapered high dose of prednisone) and group 4 (initial MTX and IFX), than in groups 1 and 2 (initial MTX monotherapy) (from 1.4 to 1.0). After 6 and 9 months the HAQ further improved in all groups, remaining significantly lower in groups 3 and 4 than in groups 1 and 2 (after 12 months lower in groups 3 and 4 than in group 1). In the next 12 months, no significant further improvement was seen in functional ability, and no significant differences were seen between the treatment groups (Table II).

After 1 year, there was significantly less radiologic progression in groups 3 and 4 compared to groups 1 and 2. The median increase in the total SHS was 2.0 in group 1, 2.5 in group 2, 1.0 in group 3, and 0.5 in group 4 (p = 0.003for group 1 vs group 3; p < 0.001 for group 1 vs group 4 and for group 2 vs group 4, p = 0.007 for group 2 vs group 3). After 2 years of treatment, median SHS remained the same in the 4 groups. Forty percent of patients in group 1, 34% in group 2, 20% in group 3, and 18% in group 4 had SHS progression greater than the smallest detectable difference, SDC (4.64).

There were no significant differences in the number of adverse events or serious adverse events between the four treatment arms during the first 2 years of treatment.

Outcomes of disease activity

After 2 years of treatment, the goal of a DAS44 2.4 was reached by 75% of patients in group 1, 81% in group 2, 78% in group 3, and 82% in group 4 (p = NS.). To achieve this, more patients in groups 1 and 2 than in groups 3 and 4 had changed from the



The BeSt study: Clinical efficacy / C.F. Allaart et al.

Group 3. Initial combination therapy including prednisone.



Group 4. Initial combination therapy with infliximab.



DAS: disease activity scale; IFX: infliximab; MTX: methotrexate; SSA: sulphasalazine.

Group 2. Step-up combination therapy.

Start with MTX 15 mg/week	≥ 6 months DAS ≤ 2.4: taper to 10 m/week DAS >2.4: increase to last effective dose (LED)
MTX 25 mg/week	\geq 6 months DAS \leq 2.4: taper to 10 mg/week DAS >2.4: increase to LED
Add SSA 2000 mg/day	≥ 6 months DAS ≤ 2.4: taper SSA to nil, next taper MTX to 10 mg/week. DAS >2.4: restart in reverse order, increase to LED
Add HCQ 400 mg/day	≥ 6 months DAS ≤ 2.4: taper HCQ to nil, next taper SSA to nil, next taper MTX to 10 mg/week. DAS >2.4: restart in reverse order, increase to LED
\	
Add prednisolone 7.5 mg/day	≥ 6 months DAS ≤ 2.4: taper pred to nil, next taper HCQ to nil, next taper SSA to nil, next taper MTX to 10 mg/week. DAS > 2.4: restart in reverse order, increase to LED. Postert and only once
	Increase to LED. Restart pred only once.
MTX+IFX 3 mg/kg/8 weeks	\geq 6 months DAS \leq 2.4: taper IFX to 0, next
•	taper MTX to 10 mg e.o. day
MTX+IFX 6 mg/kg/8 weeks	DAS >2.4: increase to LED
MTX+IFX 7.5 mg/wk/8weeks	IFX may be discontinued only once, next time ≥ 6 months DAS ≤ 2.4 : taper IFX to 3 mg/kg/8weeks
MTX+IFX 10 mg/kg/8 weeks	
↓ ·	\geq 6 months DAS \leq 2.4: taper pred to 0, next taper
MTX + ciclosporin (CSA) +	CSA top 0, next taper MTX to 10 mg/week
prednisolone 7.5 mg/day	DAS >2.4: restart in reverse order, increase to LED Prednisone may be restarted only once
	requisione may be restarted only once
¥	
Leflunomide 20 mg/day	≥ 6 months DAS ≤ 2.4 : taper to 10 mg e.o. day
L	DAS -2.4. Increase to LED
★	
Gold +3x methylprednisolone	\geq 6 months DAS \leq 2.4: taper to 50 mg/2 weeks
(MP) I.m.	DAS >2.4: increase to LED
\perp	≥ 6 months DAS < 2.4: taper prednisone to 0
A gothionnin (AZA)	\geq o months DAS \geq 2.4. tapet predmissine to 0, remain AZA maintenance dose
prednisone 7.5 mg/day	DAS >2.4: restart pred, increase to LED
produisone 7.5 mg/day	Prednisone may be restarted only once
Fig. 1 . Overview of pharmap	rotocol.

S-79

Table	II.	Primary	patient	outcomes	during	2	years	of	follow	-up.
-------	-----	---------	---------	----------	--------	---	-------	----	--------	------

HAQ- improvement compared to baseline	Sequential monotherapy	Step-up combination therapy	Initial combination with prednisone	Initial combination with infliximab	p value
3 months	0.4 ± 0.6	0.3 ± 0.6	0.8 ± 0.7	0.7 ± 0.6	< 0.001 [†]
6 months	0.5 ± 0.7	0.5 ± 0.7	0.9 ± 0.7	0.8 ± 0.6	< 0.001 [†]
9 months	0.6 ± 0.7	0.6 ± 0.7	0.8 ± 0.7	0.8±0.6	0.01^{+}
12 months	0.7 ± 0.7	0.7 ± 0.7	0.9 ± 0.7	0.9 ± 0.7	0.03 [‡]
15 months	0.7 ± 0.7	0.8 ± 0.7	0.7 ± 0.8	0.9 ± 0.7	0.30
18 months	0.7 ± 0.7	0.8 ± 0.7	0.8 ± 0.8	0.9 ± 0.7	0.26
21 months	0.7 ± 0.7	0.8 ± 0.7	0.8 ± 0.7	0.9 ± 0.7	0.22
24 months	0.7 ± 0.7	0.8 ± 0.7	0.9 ± 0.7	0.9 ± 0.7	0.26
Progression of SHS co	ompared to baseli	ine			
Total SHS	9.0 ± 17.9	5.2 ± 8.1	2.6 ± 4.5	2.5 ± 4.6	< 0.001 [†]
Median	2.0	2.0	1.0	1.0	
Interquartile range	0.0-8.6	0.3-7.0	0.0-2.5	0.0-3.0	
Erosion-score	4.7 ± 9.0	3.1 ± 5.0	1.1 ± 2.2	1.3 ± 2.7	< 0.001 [†]
Median	1.5	1.0	0.5	0.5	
Interquartile range	0.0-5.6	0.0-5.3	0.0-2.0	0.0-2.0	
Narrowing-score	4.3 ± 9.8	2.1 ± 3.8	1.5 ± 3.2	1.2 ± 2.9	0.07
Median	0.0	0.5	0.0	0.0	
Interquartile range	0.0-3.5	0.0-3.0	0.0-1.5	0.0-1.5	
Relative risk for SHS-progression [§]	1.0	0.91 (0.73-1.12)	0.74 (0.61-0.89)	0.73 (0.61-0.88)	

*HAQ: Health Assessment Questionnaire; SHS: Sharp/van der Heijde score. Plus-minus values are means \pm standard deviation; Numbers in parentheses are 95% confidence intervals.

 $^{\dagger}p < 0.050$ for all comparisons between groups 1 and 2 versus groups 3 and 4.

 $\bar{p} < 0.050$ for group 1 versus groups 3 and 4.

[§]Relative risk for progression of radiographic joint.

initial treatment step to subsequent therapy adjustments, whereas more patients in groups 3 and 4 had been able to taper and discontinue drugs of the initial combination therapy because of continuous low disease activity. As a result, at the end of the second year of treatment, 33% of patients in group 1 and 31% in group 2 were still treated with monotherapy (MTX) as initially started), compared to 36% of patients in group 3 and even 54% in group 4 who had tapered their treatment to monotherapy (SSA in group 3, MTX in group 4). At t = 2 years, following failure on MTX, next SSA and finally leflunomide, 27% of patients in group 1 had started IFX+MTX, compared to 7% of patients in group 2 (after failing on MTX, MTX+SSA, next MTX +SSA+hydroxychloroquine [HCQ], and finally MTX+ SSA+HCQ+prednisone) and compared to 13% of patients in group 3 (after failure on MTX+SSA+ prednisone and on MTX+ciclosporine +prednisone), whereas in group 4,

18% were still using IFX (Fig. 2). Of the 77 (67%) patients in group 4 who were able to discontinue initial IFX because of a DAS ≤ 2.4 for ≥ 6 months, 30 (39%) first needed a dose increase of IFX before a DAS ≤ 2.4 was achieved (maximum dose of IFX 6 mg/kg/8weeks in 22 patients, 7.5 mg/kg/8weeks in 5 patients and 10 mg/kg/8weeks in 3 patients). Ten of the 77 patients experienced a flare after discontinuation (after median of 2 months) and restarted IFX, all again with good response. The 67 patients with continuous DAS ≤ 2.4 after discontinuation of IFX were also able to taper MTX to maintenance dose (mean dose at t = 2 years 12 mg/week). Thirteen (11%) patients remained on variable dosages IFX throughout the 2 years follow up, because they did not achieve DAS ≤ 2.4 for ≥ 6 months. Twenty-two (18%) patients did not achieve a DAS ≤ 2.4 on IFX+MTX, despite IFX dose increases, and 8 others discontinued IFX because of (non-serious) infusion reactions.

The number of patients achieving a DAS < 1.6 was initially higher in groups 3 and 4, but after 2 years, no statistically significant differences were seen in percentages of patients in clinical remission: 46% in group 1, 38% in group 2, 41% in group 3, and 42% in group 4 (Fig. 3).

Risk profiles

We compared the joint damage progression in patients who had continuous good response (DAS ≤ 2.4) on MTX monotherapy and in patients who had failed on MTX monotherapy, regardless of their response on subsequent treatment steps in the sequential monotherapy group and the step-up combination therapy group. We found that 32% of patients were initial MTX responders. In those patients after 2 years, SHS progression was significantly lower (mean 3.3, median 1.0) than patients who had failed or responded incompletely to initial MTX (mean 9.3, median 2.5, p = 0.008).

Next, we compared patients who had continuous clinical remission to the initial therapy (DAS < 1.6 from 6 months to 2 years follow-up $[1x > 1.6 \text{ but} \le 2.4]$ allowed]), with patients who had shown continuous insufficient response (DAS > 2.4 from 6 months to 2 years)follow-up $[1x \le but > 1.6 \text{ allowed}])$. Continuous remission occurred twice as often in patients who started with initial combination therapy with either prednisone or infliximab (15%) than in patients who started with initial monotherapy (8%, p = 0.034). Of patients who achieved continuous remission after initial monotherapy, 25% still had joint damage progression (Sharp/van der Heijde progression > smallest detectable change = 4.64), compared to 3% of patients who achieved continuous remission after initial combination therapy. No statistically significant differences were seen in percentage of patients with continuous failure, but patients with continuous failure in groups 3 and 4 (initial combination therapy) had significantly more improvement in functional ability (HAQ area under the curve 1.1) than patients with continuous failure in





2 other

groups 1 and 2 (sequential monotherapy and step-up therapy) (HAQ AUC 1.5, p = 0.037).

To investigate whether we could (in retrospect) identify patients who have sufficient response on MTX monotherapy and might not need initial combination therapy, we investigated whether in the four treatment groups, the presence or absence of rheumatoid factor (RF), HLA DR4, and anti-CCP



antibodies was associated with progression of radiologic joint damage over 2 years. Univariate and multiple linear regression analyses were performed, correcting for baseline characteristics including symptom duration, ESR at baseline and presence or absence of erosions at baseline.

For all groups the SHS progression did not differ significantly between DR4 + and DR4 - patients. In group 1, but not in the other groups, a positive RF and a positive aCCP werte significantly associated with SHS progression.

We conclude that treatment is the main determinant of disease outcome, and that all patients are likely to benefit more from initial combination therapy than from initial monotherapy with MTX.

Conclusions

In patients with early, active rheumatoid arthritis, remarkable improvement can be achieved with currently available antirheumatic drugs. With intensive monitoring of disease activity and therapy adjustments, after 2 years 80% of patients achieve the targeted DAS \leq 2.4, and 42% achieve clinical remission (DAS < 1.6). Patients treated with initial combination therapy, either with a tapered high dose of prednisone or with infliximab, achieve low disease activity earlier than patients treated with initial MTX monotherapy, have earlier improvement of functional ability, and are more likely to achieve continuous remission. More than half of them can stop prednisone or infliximab because of a continued good response. Initial combination therapy results in less joint damage progression than

initial monotherapy. The effect of these therapies is such that previously identified risk factors are not associated with joint damage progression in this patient cohort. There was no extra toxicity from initial combination therapy compared to sequential monotherapy and step-up therapy. We conclude that initial combination therapy with MTX+SSA +prednisone or with MTX+IFX is superior to initial monotherapy with MTX in patients with recent onset RA. We have not found statistically significant differences in the clinical and radiologic outcomes after 2 years that indicate that one initial combination therapy would be superior over the other.

References

- PINCUS T, SOKKA T, KAUTIAINEN H: Patients seen for standard rheumatoid arthritis care have significantly better articular, radiographic, laboratory, and functional status in 2000 than in 1985. *Arthritis Rheum* 2005; 52: 1009-19.
- BOERS M, VERHOEVEN AC, MARKUSSE HM et al.: Randomised comparison of combined step-down prednisolone, methotrexate and sulphasalazine with sulphasalazine alone in early rheumatoid arthritis. *Lancet* 1997; 350: 309-18.
- CALGUNERI M, PAY S, CALISKANER Z et al.: Combination therapy versus monotherapy for the treatment of patients with rheumatoid arthritis. *Clin Exp Rheumatol* 1999; 17: 699-704.
- GERARDS AH, LANDEWE RB, PRINS AP et al.: A. Cyclosporin A monotherapy versus cyclosporin A and methotrexate combination therapy in patients with early rheumatoid arthritis: a double blind randomised placebo controlled trial. Ann Rheum Dis 2003; 62: 291-6.
- MÖTTÖNEN T, HANNONEN P, LEIRISALO-REPO M et al.: Comparison of combination therapy with single-drug therapy in early rheumatoid arthritis: a randomised trial. FIN-RACo trial group. *Lancet* 1999; 353: 1568-73.
- BREEDVELD FC, EMERY P, KEYSTONE E et al.: Infliximab in active early rheumatoid arthritis. Ann Rheum Dis 2004; 63: 149-55.

The BeSt study: Clinical efficacy / C.F. Allaart et al.

- GENOVESE MC, BATHON JM, MARTIN RW et al.: Etanercept versus methotrexate in patients with early rheumatoid arthritis: twoyear radiographic and clinical outcomes. Arthritis Rheum 2002; 46: 1443-50.
- ST CLAIR EW, VAN DER HEIJDE DM, SMOLEN JS et al.: Combination of infliximab and methotrexate therapy for early rheumatoid arthritis: a randomized, controlled trial. *Arthritis Rheum* 2004; 50: 3432-43.
- GOEKOOP-RUITERMAN YP, DE VRIES-BOUWSTRA JK, ALLAART CF et al.: Clinical and radiographic outcomes of four different treatment strategies in patients with early rheumatoid arthritis (the BeSt study): a randomized, controlled trial. Arthritis Rheum 2005; 52: 3381-90.
- 10. BREEDVELD FC, WEISMAN MH, KAVAN-AUGH AF *et al.*: The PREMIER study: A multicenter, randomized, double-blind clini-

cal trial of combination therapy with adalimumab plus methotrexate versus methotrexate alone or adalimumab alone in patients with early, aggressive rheumatoid arthritis who had not had previous methotrexate treatment. *Arthritis Rheum* 2006; 54: 26-37.

- 11. KLARESKOG L, VAN DER HEIJDE D, DE JAGER JP *et al.*: Therapeutic effect of the combination of etanercept and methotrexate compared with each treatment alone in patients with rheumatoid arthritis: double-blind randomised controlled trial. *Lancet* 2004; 363: 675-81.
- 12. MAINI RN, BREEDVELD FC, KALDEN JR et al.: Sustained improvement over two years in physical function, structural damage, and signs and symptoms among patients with rheumatoid arthritis treated with infliximab and methotrexate. Arthritis Rheum 2004; 50: 1051-65.
- 13. O'DELL JR, HAIRE CE, ERIKSON N *et al.*: Treatment of rheumatoid arthritis with metho-

trexate alone, sulfasalazine and hydroxychloroquine, or a combination of all three medications. *N Engl J Med* 1996; 334: 1287-91.

- 14. TUGWELL P, PINCUS T, YOCUM D et al.: Combination therapy with cyclosporine and methotrexate in severe rheumatoid arthritis. The Methotrexate-Cyclosporine Combination Study Group. N Engl J Med 1995; 333: 137-41.
- WEINBLATT ME, KREMER JM, BANKHURST AD *et al.*: A trial of etanercept, a recombinant tumor necrosis factor receptor: c fusion protein, in patients with rheumatoid arthritis receiving methotrexate. *N Engl J Med* 1999; 340: 253-9.
- 16. GRIGOR C, CAPELL H, STIRLING A *et al.*: Effect of a treatment strategy of tight control for rheumatoid arthritis (the TICORA study): a single-blind randomised controlled trial. *Lancet* 2004; 364: 263-9.